Oil Pump

Key

Part Number

Description

Per

Models

1

15-0645

Drain plug, for example 1 1966-67 Victor GP

2

66-7518

Fibre washer 1 1966-67 Victor GP

3

40-3190

Drain plug, gearbox 1 1966-67 Victor GP

4

68-3168

O ring 1 1966-67 Victor GP

5

41-3055

Gearbox sprocket, 16T 1/2 x 5/16 1 1966-67 Victor GP

6

40-3121

Lockwasher 1 1966-67 Victor GP

7

40-3051

Sprocket nut 1 1/2″ across flats 1 1966-67 Victor GP

8

02-0923

Washer 7 1966-67 Victor GP

9

02-0049

Standard nut, 5/16 x 26 tpi 7 1966-67 Victor GP

10

40-0020

Stud 5/16 BSF/CEI x 2-11/16 2 1966-67 Victor GP

11

40-0019

Stud, crankcase 5/16 x 3″ BSF/CEI 2 1966-67 Victor GP

12

41-0034

Crankcase tie bolt 2 1966-67 Victor GP

13

41-0034

Crankcase tie bolt 3 1966-67 Victor GP

14

41-0513

Cam shaft bush 1 1966-67 Victor GP

15

02-0051

Standard nut, 1/4 x 26 1 1966-67 Victor GP

16

24-0978

Spring washer 1 1966-67 Victor GP

17

41-0603

Oil pump drive gear 1 1966-67 Victor GP

18

41-0608

Oil pump nose casting 1 1966-67 Victor GP

19

41-0602

Driving Spindle 1 1966-67 Victor GP

20

41-0606

Oil pump gear spindle 1 1966-67 Victor GP

21

41-0607

Feed gear (Driven) 1 1966-67 Victor GP

22

41-0611

Oil pump thrust washer 2 1966-67 Victor GP

23

41-0601

Pump Body 1 1966-67 Victor GP

24

67-1395

Pump stud,long 2 1966-67 Victor GP

25

40-0414

Nut 1/4 CEI, locking 2 1966-67 Victor GP

26

41-0605

Oil pump scavenge gear, driven 1 1966-67 Victor GP

27

67-1391

Oil pump endplate 1 1966-67 Victor GP

28

41-0609

Screw, oil pump 3/16 CEI x 1-5/16  shorten 40-309 4 1966-67 Victor GP

29

02-0051

Standard nut, 1/4 x 26 4 1966-67 Victor GP

30

41-0604

Oil pump scavenge gear, driving 1 1966-67 Victor GP

31

29-0541

Washer, shakeproof, 1/4″ 4 1966-67 Victor GP

32

31-0222

Stud, 1/4 x 7/8 CEI/Whit 4 1966-67 Victor GP

33

41-0610

Gasket 1 1966-67 Victor GP

34

41-0620

Sump plate 1 1966-67 Victor GP

35

41-0624

Scavenge valve 1 1966-67 Victor GP

36

41-0600

Oil pump 1 1966-67 Victor GP
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk